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Single-use Medical Face Mask(Medical Grade Face Mask)

Product Name

AL

. \Jiangyin Hongmeng Rubber and Plastic Product Co. Ltd.

Applicant

AP A

Jiangyin Hongmeng Rubber and Plastic Product Co.,I.td.

Manufacturer

A 56 A I 2 )

Test Type

TLIR

+

Entrusted Inspection

PRI S5 A A R F]

Jiangsu Guojian Testing Technology Co.,Ltd
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MRS
szt 4 Plane Type , 175X 95mm
e Single-use Medical Face Mask Specification
Product name (Medical Grade Face Mask) 5] b
pid Carhon
ran

L P/ HE R B AR

Jiangyin Hongmeng Rubber and Plastic Product Co.Ltd./No. 166Herun Road, Lingang Street, Jiangyin City

Applicant/Add/Tel Jiangsu, China. / 13961615651
1457/ / iangvin Honemeng Rubber and Plastic Product Co. Lid./No. 166Hetun Road, Lingang Streer, Jiangvin City
v LR Jiang, gmeng Rubber and Pl d d./ d, Lingang Jiangyin Ciry
Manufacturer/Add/Tel Jiangsu, China. / 13961615651
PR S 2 s TR GW1926-2020
Sample grade Sample number q
=] o
ﬁ““ﬁﬁ_ 40 Pieces R bl B FI ) 2020,/03/09
Sample quantity Receiving date of sample ;
R wESMLSEE
s ';est Gae Entrusted Inspection Article number/Batch 20200301
number/Style number
SIS Ao B s A s 3
ﬁ%ﬁﬂ? & 2020/03/12~2020/03/14 ‘; "; . Inspection Room
est site
L l:t |
AR In Compliance With Inspection and Inspection Requirements
Sample state

06 R 4
Test standard(s)

YY 0469-2011 Surgical Mask
YY/T (969-2013 Single-use Medical Face Mask

Q/IYJH 001-2020 Single-use Mask

tgee IBE

Test items

Appearance, Structure and Size, Nose Clip, Mask Beltr, Ventilation Resistance, Bacterial Fileration Efficiency

ok e

Test conclusion

The samples have been inspected, all of which are in compliance with YY /T 0969-2013. Please refer to the

page 2 for the specific inspection propose.

Date : 2020/3/18

Note

All of the inspection projects as required by the client are fully in accordance with
YY/T 0969-2013 disposable medical mask.

The samples are all provided by the client. This inspection report is served
pertaining to the such samples here of.
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Number Test item Unit Technical requirement Test result g. _
decision
’l|lht 1|1 3'13_;:“{;““ ﬂa lh{i.LmﬂSk The appearance of the mask
] Appearance™ — E't.f:;;‘éh th'“;, i;;ﬂ’cl %ﬁg?ﬂ;:bbc is clean, the shape is intact, the Qualified
damaged and clean. surface is clean and is not damaged.
After wcarin%{ the mask, it After wearing the mask, it
should be able to cover the is able to cover the wearer's
wearer's mouth, nose and jaw. mouth, nose and jaw.
Sample | Actual Size/mm|Deviation/%
Structurc Sﬂmplﬂ ] ],c‘ngth’ll?:)ﬁ l-t‘ﬁgth:-l.l
2 —  [The size shall conform to the Widrh:96 Width:1.1 | Qualified
and Size* de:‘;{lgﬂed size of lT(ijmm X 95mm,
and the maximum deviation eneth:17 Length:-1.7
shall not exceed + 5%. Sample 2 Dengehulff2 -::Ing_,r
Width:97 Width:2.1
Length:173 Lengrh:-1.1
Sample 3 " 8 {:.n}’r )
Widch:96 Widrth:1.1
__ |Masks should be fitted with nose|Masks are fitted with nose clips made
clips made of plastic materials,  |of plastic materials.
3 Nose Clip* 9.1 Qualified
The length of nose clip should
Al be not less than 8.0. J 9.2
9.1
= ﬂ?:ﬁ_bdt e Mask belt is easily worn,
. o S 272
4 Mask Belt* I'he breaking force ar the Qualified
N connection point between each I8 6
mask belt and the mask body ’
should be not less than 8.
28.1
. - ) . 10.8
Ventilation 1[ he I‘E‘ﬁ]ﬁtﬁl’]cu to a‘jdr ::xcPa}l;l;.;e
5 2| between the two sides of the g
- Pa/em mask should be nor grearer 10.6 Qualified
gsisrance than 49. 10.4
. : 96.8%
Bacterial Filtra {
6 ; o =85% ; 97.2% Qualified
-tion Efficiency | |
97.4% |
Note | The inspection project refers to YY/T 0969-2013.
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